
 
 

5 - 77 
 

5.4 NRW REDUCTION PLANNING 
 
5.4.1 NRW Reduction Strategy Development 
PHE aims to progressively implement enhanced services.  Where this includes the provision of 
24 hour supply systems, PHE will need to ensure that water supply networks are managed 
effectively to maintain NRW at an economic level.  It is well proven that a focus on reducing 
NRW will produce a positive financial return based upon operational savings and capital 
deferment.   
 
The aim of a NRW Reduction Strategy will be to: 

 Maximise the use of available water resources 
 Improve the efficiency of water supply systems 
 Improve services to customers 
 Defer capital investment 
 Reduce operating costs through water savings 
[...]
also shown in the same table obtained by dividing pollution load by sewage flow.  The 
breakdown is shown in Volume IV Appendix M61.10 Pollution load and Sewage Quality. 
 



6 - 16 

Table 61.16 Total Pollution Load and Sewage Quality 
Quantity Pollution Load (kg/day) Quality (mg/ℓ) Area 

(㎥/day) BOD SS BOD SS 

Panaji 21,390 4,499 3,802 210 178≒180 

St. Cruz 2,538 761 643 300 253≒250 

Porvorim 7,608 2,228 1,881 293≒300 247≒250 

Margao 20,859 6,078 5,135 291≒300 246≒250 

Ponda 3,455 967 817 280 236≒240 

Mapusa 10,781 3,178 2,685 300 249≒250 

Colva 2,152 473 400 220 190 

Calangute & Candolim 11,172 2,683 2,266 240 200 

 
(5) Design Treated Effluent Quality 
The treated effluent shall comply the Indian standards for discharge of sewage.  Table 61.17 
presents the standard BOD and SS values of effluent. 
 
Table 61.17 Design Effluent Quality  

Unit: mg/ℓ

Parameter Design Effluent Quality Remarks 

BOD Not Greater Than 30 Standards for Discharge of Sewage 

SS Not Greater Than 100 Standards for Discharge of Sewage 

Source: Parivesh - Sewage Pollution- Central Pollution Control Board, Ministry of Environment & Forests, February 
2005 

 



6 - 17 

6.2 Design Criteria for Sewerage Facilities 
 

6.2.1 Sewer Network 
Design criteria used for the preliminary design of trunk sewers are mainly in accordance with 
the “Manual on Sewerage and Sewage Treatment (Central Public Health and Environmental 
Engineering Organization, Ministry of Urban Development of India, December 1993)”.  
Criteria adopted for design of sewer are shown in Tale 62.1. and the comparison between Indian 
criteria and Japanese criteria is shown in Volume IV Appendix M62.1 Design Criteria for Sewer 
Network.   
 
Table 62.1 Design Criteria for Sewer 

Item Criteria 

(1) Design flow Peak flow 

(2) Flow formula  

Gravity flow Manning formula (Concrete pipe: n=0.015) 

Pressure flow Hazen-Williams formula (Cast iron: C=100) 

(3) Depth of flow 0.8 of full at ultimate peak flow 

(4) Minimum Velocity 0.8 m/sec 

(5) Maximum Velocity 3.0 m/sec 

(6) Minimum diameter of sewer 150 mm 

(7) Minimum depth of earth covering 1.0 m for branch sewer 

1.5 m for gravity trunk sewer 

(8) Pipe materials Concrete pipe for gravity sewer 

Cast iron pipe for pressure main 

(9) Manhole spacing Diameter of pipe  Manhole spacing  

Up to 900 mm  < 30 m   

900 - 1,500 mm  90 - 150 m   

1,500 - 2,000 mm  150 - 200 m  

(10) Manhole size For depths above 0.90m and up to 1.65m =900 mm dia. 

For depths above 1.65m and up to 2.30m =1,200 mm dia. 

For depths above 2.30m and up to 9.00m =1,500 mm dia. 

For depths above 9.00m and up to 14.00m =1,800 mm dia. 

and・Width/diameter of the manhole should not be less than 

internal diameter of (the sewer + 150mm on both sides) 

 



6 - 18 

6.2.2 Pumping Station 
Design criteria for design pumping station are also mainly in accordance with the “Manual on 
Sewerage and Sewage Treatment”.  Criteria adopted for design of pumping station are shown 
in Tale 62.2 and the comparison between Indian criteria and Japanese criteria is shown in 
Volume IV Appendix M62.2 Design Criteria for Pumping Station.   
 
Table 62.2 Design Criteria for Pumping Station 

Item Criteria 

(1) Design flow Peak flow.  

Standby pump capacity is 50% of peak flow 

Manhole type (design flow ≦ 3.0 m3/min) (2) Type of pumping station 

Conventional type (design flow > 3.0 m3/min) 

(3) Screen facility Bar spacing less than 20 mm 

(4) Type of pump equipment Submersible type 

(5) Composition of pump equipment  

Manhole type 2 unit (including 1 standby) 

Conventional type 3 - 6 m3/min 3units 1/2Q×3units (1) 

6 - 12 m3/min 4units (1/4Q×2units) + ('2/4Q×2units(1)) 

12 - 24 m3/min 5units (1/8Q×2units) + ('2/8Q×1unit) 
       + ('4/8Q×2(1)units) 
 

(6) Specification of pump equipment (1) Pump diameter 

 D = 146×(Q/V)0.5 

 Where D : Pump inlet/outlet diameter 

   Q : Flow-rate (m3/min) 

   V : Velocity (=1.5 - 3.0 m/sec) 

(2) Motor power of pumps 

 P = (0.163×Q×H/n)×(1+α) 

 Where P : Motor power (kw) 

   Q : Discharging flow (m3/min) 

   H : Pump head (m) 

   n : Pump efficiency (60 - 85%) 

   α : Allowance of motor power (= 0.15) 
 

(7) Minimum size of pump 100 mm in diameter 

 
The pumping stations of conventional and manhole type are shown in Figures 62.1 and 62.2. 



6 - 19 

 

Figure 62.1 Typical Conventional Type Pumping Station 
 

 

Figure 62.2 Typical Manhole Type Pumping Station 



6 - 20 

6.2.3 Sewage Treatment Plant 
(1) Selection of the Location 
New STP sites shall be selected for sewerage service blocks except Panaji (Tonca) and Margao 
blocks, which have the existing STPs.  The following selection criteria will be used for new 
STP sites.  

 Topography 
 Ease in land acquisition 
 Environmental and social considerations in adjacent areas 
 Protection of STP facilities from flooding 

 
(2) Requirements for Sewage Treatment Plant  
a) Design Sewage Flow and Sewage Quality 
The proposed STPs are designed for projected sewage flow and quality in 2025, which is 
discussed in Chapter 6.1 and summarized in Table 62.3.  
 
Table 62.3 Design Flow and Quality 

Design Quality (mg/l) 

Inlet Raw Sewage Sewage Treatment Plant 
Design Flow 

(m3/day) 
BOD SS 

Panaji (Tonca) 21,400 210 180 

St. Cruz 2,500 300 250 

Porvorim 7,600 300 250 

Margao 20,900 300 250 

Ponda 3,500 280 240 

Mapusa 10,800 300 250 

Colva (South Coastal Belt) 2,200 220 190 

Baga (North Coastal Belt) 11,200 240 200 

Total 80,100 - - 

Note: Design flow shows as daily average flow 

 
b) Effluent Water Quality Standards 
Sewage treatment method should be selected so that its effluent meets at least the effluent 
quality standards in India.  In case of discharging the treated water to inland surface water, 
effluent quality standards for major parameters, are presented in Table 62.4. 
 



6 - 21 

Table 62.4 Effluent Quality Standards for STP 

Parameter Standard Value 

pH 5.5 – 9.0 

BOD max. 30 mg/l 

COD max. 250 mg/l 

SS max. 100 mg/l 
 

(3) Selection of Treatment Methods and Proposed Design Criteria 
1) Required Sewage Treatment Level  
Sewage treatment systems are categorized into 4 levels, namely preliminary, primary, secondary 
and advanced treatment, based on treatment efficiency.  Appropriate treatment level shall be 
selected considering applicable effluent discharge standards, current and future use of receiving 
waters, O&M capacity and available technical expertise in the executing agencies.  The 
advanced treatment is only considered in case that receiving water is used as drinking water 
source or is a closed water body such as a lake, or that effluent is to be re-used.  The 
secondary treatment is necessary to discharge treated effluent to the rivers in this project, 
although a part of effluent could be re-used.  Table 62.5 shows that typical treatment efficiency 
of primary and secondary treatment. 
 
Table 62.5 Expected Efficiencies of Various Treatment Process 

Removal Rate (%) 
Process 

BOD SS Total Coliform 

Primary treatment 30 - 45 45 - 60 40 - 60 

Secondary treatment    

   High rate trickling filters 75 - 80 75 - 85 80 – 90 

   Activated sludge 85 - 95 85 - 90 90 – 96 

   Stabilization ponds 90 - 95 80 - 90 90 - 95 

Source: CPHEEO manual p.199 

 
2) Proposed Sewage Treatment Methods for Panaji and Margao 
The proposed extension of the existing sewage treatment plants in Panaji and Margao will used 
the same treatment process as used for the existing plants with the following reasons. 

 Secondary treatment is adopted for these existing plants.  
 Two different treatment systems within the treatment plant may confuse operators, thus 

induce them to make mistakes in operation and maintenance.  
 
 



6 - 22 

Thus, the treatment methods are decided as follows. 

 

 
3) Applicable Sewage Treatment Processes for New Treatment Plant 
New sewage treatment plants are proposed for St. Cruz, Porvorim, Ponda, Mapusa, South and 
North Coastal Belt.  Appropriate treatment processes will be selected based on the following 
conditions. 

 Experience in India and Goa State 
 Easy O&M 
 Effect on the surrounding areas (odor, noise, landscape, flies, etc.) 
 Least cost for construction and O&M 
 Required land area 

Major secondary treatment processes and their applicability are shown in Table 62.6, and 
applicable processes are compared in Table 62.7. 
 
Table 62.6 Major Secondary Treatment Processes 

Type Common Name of Treatment Method Applicability
1. Aerobic processes  

Activated sludge processes  
- Conventional activated sludge (CAS) △ 

- Oxidation ditch (OD) ◎ 

- Sequencing batch reactor (SBR) ◎ 
- Complete mixed - 
- Pure oxygen - 

 

- Extended aeration (EA) - 

 (1) Suspended growth 

Aerated lagoons (AL) ◎ 

Trickling filters ○  (2) Attached growth 

Rotating biological contactors - 

2. Anaerobic processes  
Upflow anaerobic sludge blanket (UASB) ◎ 

Anaerobic digestion - 

 (1) Suspended growth 

Anaerobic contact - 
 (2) Attached growth Anaerobic filters - 

Stabilization Ponds (SP) △ 

- Anaerobic ponds  
- Facultative ponds  

3.Pond processes 

 

- Maturation ponds  

Panaji (Tonca) = SBR method 

Margao = Conventional Activated Sludge method 



6 - 23 

Table 62.7 General Comparisons for Applicable Sewage Treatment Method 
 



6 - 24 

4) Detailed Comparisons of Four Treatment Methods 
Four treatment methods, oxidation ditch (OD), aerated lagoon (AL), sequencing batch reactor 
(SBR) and UASB＋trickling filter (TF) are compared for treating 10,000 m3/day sewage flow 
with the above design sewage quality.  The results are summarized in Table 62.8 and the detail 
comparison study is presented in Volume IV Appendix M62.5 Detailed Comparison of Four 
Treatment Methods.  
 
In the qualitative analysis, the AL method received the highest points and the (UASB+TF) 
method received the lowest points.  The (UASB+TF) method is composed with three (3) unit 
process such as UASB(anaerobic), trickling filter(aerobic) and settling tank.  An anaerobic 
process often generates odor and flies.  Furthermore, (UASB+TF) needs similar sludge 
treatment as OD/SBR method, only less sludge generates.  In these reason, (UASB+TF) show 
most disadvantageous in “environment” and “ease of operation and maintenance”, it shall be 
excluded in this comparison.  Comparing with OD and SBR, there is no big difference but 
SBR have not been employed so much in tropic countries, OD is evaluated as more suitable. 
 
The following shows the results of the quantitative analysis. 
 
 
 
 

 
 
 
 
Net present value (NPV) of construction and O&M cost for 20 years of each treatment method 
is calculated and shown in Table 62.9.  Regarding NPV with land acquisition cost, AL is more 
expensive than OD.   

 

The Study Team recommended, and the Indian side agreed to employ the OD method.  
Because the AL method requires huge land space comparing with the OD, it must be difficult to 
procure such huge land space around the areas where sewage treatment plants required, and the 
OD method has advantages in odor problem comparing to the AL method especially for tourism 
area in North and South Coastal Belts. 
 

1.Capital Cost (excluding the land cost) 
AL > SBR > OD > (UASB+TF) 

2.Capital Cost (including the land cost) 
SBR > OD > (UASB+TF) > AL 

3.O&M Cost 
(UASB+TF) > AL > OD = SBR 



6 - 25 

Table 62.8 Summary of Detailed Comparison of Four Treatment Methods 
Items OD 

method 
AL 

method 
SBR 

method 
UASB+TF 

method Remarks 

Qualitative Analysis 

1.Experience in the tropical area 4.5 4.5 3.5 4.0 

2.Treatment efficiency 

BOD removal rate (%) 

5.0 

(90 – 95)

4.0

(70 – 90)

5.0 

(90 – 95)

4.5 

(80 – 90) 

3.Treatment stability 

Retention time (hrs) 

4.0 

(20.1)

4.5

(156.3)

3.5 

(18.3)

3.0 

(11.8) 

*1 

Sewage 4.0 4.5 3.5 3.0 *2 4.Ease of operation 

and maintenance Sludge 2.0 4.5 2.5 2.5 *3 

Odor 4.0 3.5 4.0 3.0 *4 

Noise 4.0 4.0 4.0 4.5 

5.Environment 

Flies, etc. 4.0 3.5 4.0 3.0 *5 

 Total Point in Qualitative Analysis 31.5 33.0 30.0 27.5 

Quantitative Analysis 
Civil works 72,000 33,700 64,200 87,000 

M&E works 48,000 22,500 42,800 58,000 

6.Capital cost 

 (thousand Rs) 

Sub-total 120,000 56,200 107,000 145,000 

Land area (m2) 12,800 78,400 9,600 6,900 

Unit cost (Rs/m2) 2,083 

7.Land cost 

Sub-total (103 Rs) 26,670 163,330 20,000 14,380 

Total (6.+ 7.)  (thousand Rs) 146,670 219,530 127,000 159,380 

Electricity 7,358.4 7,095.6 7,358.4 3,547.8 

Labor 1,590.0 858.0 1,590.0 2,220.0 

Chemical (chlorine) 202.6 202.6 202.6 202.6 

Chemical (polymer) 1,368.8 0 1,368.8 889.7 

Spare parts 1,547.6 835.1 1,547.6 998.6 

Others - - - - 

8.O&M cost 

(thousand Rs/year) 

Sub-total 12,067.4 8,991.3 12,067.4 7,858.7 

<Description>: 
*1 For flexibility to receive fluctuated sewage flow, AL has advantage over OD because of its longer hydraulic 

retention time. Typical OD has 20 hours hydraulic retention time, which enable it to attenuate fluctuation 
of sewage flow. 

*2 For ease of operation and maintenance of sewage treatment, OD is superior since SBR requires 
maintenance of movable decanter.  

*3 For ease of operation and maintenance of sludge treatment, only AL does not require daily sludge treatment. 
Among the other three methods, only OD requires sludge recycling. 

*4 For negative impact of odour on surrounding environment, AL may produce more odour than OD and SBR 
since there are small anaerobic zones in lagoons, which is only partially mixed by aerators. Anaerobic 
condition of UASB produces more odour than AL does.    

*5 For negative impact of others on surrounding environment, possibility of fly and mosquito breeding was 
evaluated.  

 



6 - 26 

Table 62.9 Net Present Value of Construction Cost and O&M Cost 20 years 
(Thousand Rs) 

Treatment  Without Land Acquisition Cost With Land Acquisition Cost 

Method Cost NPV Cost NPV 

  Discount Rate=3.1%  Discount Rate=3.1% 

OD 409,400 327,373 436,060 354,033 

AL 258,700 202,673 422,010 365,983 

SBR 391,200 311,183 411,200 331,183 

UASB+TF 360,200 296,450 374,570 310,820 

 
7) Study of Design Criteria for Sewage Treatment Process 
Design criteria for the proposed sewage treatment processes, SBR for Panaji STP, conventional 
activated sludge method for Margao STP and oxidation ditch for the other STPs are adopted 
from the following national and international design criteria.   
 

 

 
(3) Selection of the Sludge Treatment Method and Proposed Design Criteria 
1) Applicable Sludge Treatment Processes 
Various unit operations and processes employed for sludge treatment aim at stabilization of 
organic matter and reduction of sludge volume by removing water.  While, reduction and 
stabilization of organic matter are achieved by digestion, incineration and composting, the 
treatment methods aimed at removal of water from sludge include thickening, dewatering and 
drying.  The commonly used sludge treatment methods and sludge condition and possible 
disposal methods are shown in Volume IV Appendix 62.6 Selection of Sludge Treatment 
Method. 
 
2) Selection of the Sludge Treatment Method 
The existing sludge treatment in Panaji STP uses sludge storage, mechanical dewatering and 
supplemental sludge drying beds.  The Margao STP has sludge digesters and sludge drying 
beds. Sludge treatment method for this project shall satisfy the following requirements of the 
study area. 

 Satisfactory operation records in India and the Goa state 
 Enabling maximum use of the existing facility 
 Enabling sludge volume reduction (introduction of sludge thickening and dewatering) 

 National design criteria in India (CPHEEO) 
 Japanese design criteria and Metcalf&Eddy 



6 - 27 

 Providing operational ease 
 Providing stabilized and safe-to-handle sludge for reuse (introduction of sludge 

digestion) 
 
The proposed sludge treatment methods for each sewerage service blocks are shown in Table 
62.10. 
 

Table 62.10 Proposed Sludge Treatment Methods 

Name of STP Proposed Sludge Treatment Methods 
[...]
in Figure 63.4.  Design flows considered for these pumping stations are presented in Table 
63.15.  The calculated capacities, requirements of pumps and pressure main for these pumping 
stations are presented in Table 63.16. 
 
Table 63.15 Design Flow of Pumping Stations for Trunk Sewer 

Pumping Station 
Location 

(Node No.) 
Design Flow (peak)

(lps) 
Remarks 

Pumping Station No. 1 3 73.9  

Pumping Station No. 2 18 170.2  

Pumping Station (MP-1) 2 42.6 Manhole type 

Pumping Station (MP-3) 6 12.6 
Manhole type 

Pumping Station (MP-10) 25 13.0 
Manhole type 

Pumping Station (MP-11) 26 19.1 
Manhole type 

Pumping Station (MP-12) 28 32.2 
Manhole type 

 
Table 63.16 Design of Pumping Stations and Pressure Mains for Trunk Sewer 

Pump Pressure Main 

Capacity Pumping Station 
Design Flow

(peak) 
(lps) 

(lps) (m3/min)
Nos. of Pump 

Diameter 
(mm) 

Length 
(m) 

Pumping Station No. 1 73.9 37 2.2 2 + (1-standby) 250 1,100 

Pumping Station No. 2 170.2 
43 
86 

2.6 
5.2 

2 + (0-standby)
1 + (1-standby)

350 1,300 

Pumping Station (MP-1) 42.6 43 2.6 1 + (1-standby) 200 1,000 

Pumping Station (MP-3) 12.6 13 0.8 1 + (1-standby) 150 1,100 

Pumping Station (MP-10) 13.0 13 0.8 1 + (1-standby) N.A. 

Pumping Station (MP-11) 19.1 20 1.2 1 + (1-standby) N.A. 

Pumping Station (MP-12) 32.2 33 2.0 1 + (1-standby) 150 500 

 
In addition to pumping stations mentioned above, some manhole type small pumping stations 
should be installed for branch sewer in this area as shown in flow calculation sheet in Volume 
IV Appendix M63.1 Flow Calculation Sheets (Year of 2025) and in Figure 63.4. 



6 - 43 

(4) Sewage Treatment Plant 
The proposed STP site is grassland for cattle grazing and does not require any resettlement.  
The ground level is lower than the surrounding road surface.  The following strategies are used 
for developing layout plan of the proposed STP.  

 The proposed facilities, which may release odor and/or noise will be located further 
away from the nearest residential area and surrounding roads.  

 The ground level of the site will be raised to avoid flooding in rainy seasons.  
 Landscaping will be considered for buffer zone, which surround the STP along the site 

boundaries in order to improve amenity in the surrounding area. 
 
1) Sewage and Sludge Treatment Method 
As discussed in Section 6.2, the proposed sewage treatment plant will use oxidation ditch 
process.  It will also have sand filters as advanced treatment for water reuse, and a storage tank 
for filtered water.  Sludge will be digested to reduce number of pathogen in sludge, which will 
make it safe for reuse.  
 
2) Basic Conditions 
The proposed STP facilities are designed based on the basic conditions as shown in Table 63.17. 
 
Table 63.17 Basic Conditions for the Porvorim STP 

Item Basic Conditions 

Design Sewage Flow m3/day 7,600 m3/day 

BOD In: 300 mg/l, Out: 30 mg/l 
Design Sewage Quality 

SS In: 250 mg/l, Out: 50 mg/l 

Discharge Point Tributary of Mandovi River 

Required STP Area  11,000 m2 

Sewage Treatment 
Lift pump + Screen/Grit chamber + Oxidation Ditch + Final settling  

+ Sand filter + Disinfection 

Sludge Treatment Thickening + Digestion + Dewatering 

 
3) Sewage Treatment Facilities 
The capacity calculation based on the basic conditions for the Porvorim STP is shown in 
Volume IV Appendix M63.3 Capacity Calculation of Sewerage Treatment Facilities, the 
summary of the main proposed facilities of STP is shown in Table 63.18. 
 



6 - 44 

Table 63.18 Summary of the Main Proposed Facilities for the Porvorim STP 
Facilities Additional Facilities 

Wet well 4.2mW×4mL×4mH×1basin 

1.65m3/min×8kw×2units 

3.30m3/min×16kw×1unit Pump equipment 

6.60m3/min×31kw×2(1)unit 

Grit chamber 1.3mW×3.5mL×0.3mH×2basins 

Screen Mechanical screen 

Oxidation ditch 4mW×100mL×3mH×4basins 

Final settling tank 13mdia×4mH×4basins 

Sand filter 5mW×4mL×2basins 

Disinfection tank 1.5mW×7mL×1mH×8passes 

Thickening tank 5mdia×3mH×2basins 

Digestion tank 10mdia×8mH×1basin 

Gas tank 8mdia×4mH×1basins 

Dewatering Centrifugal×5.0m3/hr×2(1)units 

 
 
6.3.4 Margao 
(1) General Description 
Trunk sewers in northern part of Margao City (North Sewerage Zone and Central Sewerage 
Zone) has already been installed before year 2005 and wastewater from this area is being treated 
in STP constructed under the same scheme.  Therefore, target sewerage service area for 
Margao City under this project is limited to southern part (South Sewerage Zone).  Wastewater 
generated in this area should be carried to the existing STP through a new trunk sewer with two 
pumping stations.  Covered area, population and wastewater generation of this area are shown 
in Table 63.19. 
 
Table 63.19 Design Basis of Margao City  

Item 
North & 
Central(1) 

South(2) Total 

Sewerage Service Area (ha) 548 511 1,059 

Population in Sewerage Service Area (Person) 61,286 56,907 118,193 

Wastewater Generation (MLD) 10.9 10.0 20.9 

Note (1): “North & Central” is corresponding to “North and Central Sewerage Zone”, existing 
Note (2): “South” is South  Sewerage Zone proposed in this Master Plan scheme 

 
(2) Sewer Network 
Sewerage service area and proposed sewer network to be undertaken are shown in Figure 63.5. 



6 - 45 

Following two alternatives are weighed in comparison study mentioned in Volume IV Appendix 
M63.4 Comparison Study for Allocation of Sewerage Facilities. 
     Alternative1: Wastewater will be treated at existing Margao STP 
                Railway crossing point is west end of service area 
     Alternative 2: Wastewater will be treated at existing Margao STP (same as Alternative 1) 
                Railway crossing point is about center of service area  
Alternative 1 was adopted because shorter trunk sewer is necessary and construction of sewer at 
railway crossing is easier although main route diverts along the municipal boundary. 
 
Carrying capacities of the proposed sewers have been computed in accordance with Manning’s 
formula.  Diameter wise length of trunk sewers and branch sewers are listed in Table 63.20.  
The diameter of the trunk sewer (gravity) to be constructed varies from 200 mm to 700 mm to 
be laid through a total length of 7,900m, and the diameter of trunk sewer (pressure) varies from 
150 mm to 400 mm and its total length is 1,100 m.  The branch sewers should have diameter of 
150 mm stretching through a length of 50.8 km. 
 
Flow calculation sheets for trunk sewers are shown in Volume IV Appendix M63.1 Flow 
Calculation Sheets (Year of 2025) and longitudinal profile of trunk sewers are drawn in Volume 
IV Appendix M 63.2 Longitudinal Profile of Trunk Sewer (Year of 2025). 
 
Table 63.20 Diameter wise Length of Trunk Sewer and Branch Sewer 
Trunk Sewer (Gravity) 

Diameter (mm) 200 250 300 350 400  

Length (m) 300 600 500 1,200 750  

Diameter (mm) 450 500 600 700 - Total 

Length (m) 650 600 0 3,300 - 7,900 

Trunk Line (Pressure) 

Diameter (mm) 150 200 250 300  350  400 Total 

Length (m) 450 0 0 0 0 650 1,100 

Branch sewer 

Diameter (mm) 150 Remarks 

Length (km) 50.8 254 ha, 200 m/ha 



6 - 46 

 F
ig

ur
e 

63
.5

 
  

  
Pr

op
os

ed
 S

ew
er

ag
e 

Se
rv

ic
e A

re
a 

of
 M

ar
ga

o 
C

ity
 



6 - 47 

(3) Pumping Station 

1) Pumping Station No. 1 
Pumping Station No.1 should be located near PWD branch office at east end of the City.  This 
pumping station should receive wastewater from newly developing residential colonies in the 
most eastern part of the City.  The collected wastewater should be pumped up to outfall 
manhole at the pumping station, which should flow to manhole of trunk sewer by gravity. 
 
2) Pumping Station No. 2 
Pumping Station No.2 should be located at south end of the City, 2,400 m to existing STP along 
proposed trunk sewer.  This pumping station should receive about 80% of the wastewater from 
target area (South Sewerage Zone) including main part of the City.  The collected wastewater 
should be conveyed via a 400 mm diameter pressure main about 650 m to outfall manhole at 
ridge, which should finally flow to the existing STP. 
 
Another one manhole type pumping stations are proposed for sewage of trunk sewer as shown 
in Figure 63.5.  Design flows considered for these pumping stations are presented in Table 
63.21.  The calculated capacities, requirements of pumps and pressure main for these pumping 
stations are presented in Table 63.22. 
 
Table 63.21 Design Flows of Pumping Stations for Trunk Sewer 

Pumping Station 
Location 

(Node No.)
Design Flow (peak)

(lps) 
Remarks 

Pumping Station No. 1 3 81.3  

Pumping Station No. 2 14 231.1  

Pumping Station (MP-1) 1  28.6 Manhole type 

 
Table 63.22 Design of Pumping Stations and Pressure Mains for Trunk Sewer 

Pump Pressure Main 

Capacity Pumping Station 
Design Flow

(peak) 
(lps) 

(lps) (m3/min)
Nos. of Pump 

Diameter 
(mm) 

Length 
(m) 

Pumping Station No. 1 81.3 41 2.5 2 + (1-standby) N.A. 

Pumping Station No. 2 231.1 
29 
58 

116 

1.7 
3.5 
7.0 

2 + (0-standby)
1 + (0-standby)
1 + (1-standby)

400 650 

Pumping Station (MP-1) 28.6 29 1.7 1 + (1-standby) 150  450 

 
In addition to pumping stations mentioned above, some manhole type small pumping stations 
should be implemented for branch sewer in this area. 



6 - 48 

(4) Sewage Treatment Plant 

The existing Margao STP that used a conventional activated sludge process was commissioned 
in May 2000.  The proposed extension of the STP that will treat the projected sewage flow in 
2025 is designed to fit into the existing treatment plant site.  
 
1) Sewage and Sludge Treatment Method 
As discussed in Section 6.2, the proposed sewage treatment plant will use the same 
conventional activated sludge process used in the existing STP.  Although the existing STP 
does not have a disinfection facility, the proposed facility will have a disinfection facility to treat 
the whole incoming sewage flow in order to make effluent safe for the receiving water.  It will 
also have sand filters as advanced treatment for water reuse, and a storage tank for filtered water.  
Sludge will be digested to reduce number of pathogen in sludge, which will make it safe for 
reuse.  The existing sludge treatment facilities, such as sludge digesters and drying beds, will 
be integrated into the proposed sludge treatment system.  
 
2) Basic Conditions 
The proposed STP facilities are designed based on the basic conditions as shown in Table 63.23. 
 
Table 63.23 Basic Conditions for the Margao STP 

Item Basic Conditions 

Design Sewage Flow m3/day 20,900 m3/day 

BOD In: 300 mg/l, Out: 30 mg/l 
Design Sewage Quality 

SS In: 250 mg/l, Out: 50 mg/l 

Discharge Point Sal River 

Required STP Area No (Present site have enough area for future expansion) 

Sewage Treatment 
Lift pump + Screen/Grit chamber + Primary settling + Aeration + Secondary settling

+ Sand filter + Disinfection 

Sludge Treatment Thickening + Digestion + Storage + Dewatering + (Drying Beds) 

 
3) Sewage Treatment Facilities 
The capacity calculation based on the basic conditions for the Margao STP is shown in Volume 
IV Appendix M63.3 Capacity Calculation of Sewerage Treatment Facilities, the general layout 
plan and the summary of the proposed main facilities of STP are shown in Figure 63.6 and Table 
63.24, respectively. 
 



6 - 49 

Table 63.24 Summary of the Proposed Main Facilities for the Margao STP 
Facilities Existing Facilities (Utilization) Additional Facilities 

Wet well 12.3mdia×15mH×1basin - 

3.33m3/min×25HP×2units 12.68m3/min×48kw×2(1)1units 
Pump equipment 

6.66m3/min×50HP×2units - 

Grit chamber 1.25mW×8mL×0.35mH×1basin 1.3mW×9.5mL×0.35mH×1basin 

Screen Mechanical screen - 

Primary settling 18mdia×3mH×1basin 16.5mdia×3mH×1basin 

Aeration tank 12mW×33mL×3mH×1basin 12mW×24mL×4mH×2basins 

Secondary settling 21mdia×3mH×1basin 18mdia×4mH×2basins 

Sand filter - 5mW×5.5mL×4basins 

Disinfection - 2mW×10.5mL×1.2mH×9passes 

Thickening tank - 8.5mdia×3mH×2basins 

Digestion tank 18mdia×10.65mH×1basin - 

Gas tank - 11.5mdia×5mH×1basins 

Dewatering - Centrifugal×14m3/hr×2(1)units 

Drying beds 12.4mW×12.8mL×0.3mH×14basins 12mW×10.5mL×0.3mH×10basins 

 



6 - 50 

 

Fi
gu

re
 6

3.
6 

G
en

er
al

 L
ay

ou
t P

la
n 

of
 P

ro
po

se
d 

Se
w

ag
e 

Tr
ea

tm
en

t P
la

nt
 in

 M
ar

ga
o 



6 - 51 

6.3.5 Ponda 
(1) General Description 
This area covers almost all settlement area of Ponda City.  Wastewater generated in this area 
should be carried to new STP near main drainage, just downstream of the City, through two new 
trunk sewers on both sides of the drainage with one pumping station.  Covered area, population 
and wastewater generation of this area are shown in Table 63.25. 
 
Table 63.25 Design Basis of Ponda City 

Item Ponda 

Sewerage Service Area (ha) 201 

Population in Sewerage Service Area (Person) 19,401 

Wastewater Generation (MLD) 3.5 

 
(2) Sewer Network 
Sewerage service area and proposed sewer network to be undertaken are shown in Figure 63.7.  
 
Following two alternatives are weighed in comparison study mentioned in Volume IV Appendix 
M63.4 Comparison Study for Allocation of Sewerage Facilities. 
     Alternative1: Wastewater will be treated at new STP at down stream of service area 
                Trunk sewer will be laid under main road running parallel to main drainage 
     Alternative 2: Wastewater will be treated at same new STP as Alternative 1 
                Trunk sewer will be laid in main drainage area or very close to the drainage 
Alternative 1 was adopted because it is impossible to lay trunk sewer in drainage area or close 
to the drainage due to many residential facing or close to the drainage 
 
Carrying capacities of the proposed sewers have been computed in accordance with Manning’s 
formula.  Diameter wise length of trunk sewers and branch sewers are listed in Table 63.26.  
The diameter of the trunk sewer (gravity) to be constructed varies from 200 mm to 450 mm to 
be laid through a total length of 2,650 m, and the diameter of trunk sewer (pressure) varies from 
150 mm to 250 mm and its total length is 750 m.  The branch sewer should have diameter of 
150 mm stretching through a length of 24.1 km. 
 
Flow calculation sheets for trunk sewers are shown in Volume IV Appendix M63.1 Flow 
Calculation Sheets (Year of 2025) and longitudinal profile of trunk sewers are drawn in Volume 
IV Appendix M 63.2 Longitudinal Profile of Trunk Sewer (Year of 2025). 



6 - 52 

 
 
 
 

Fi
gu

re
 6

3.
7 

Pr
op

os
ed

 S
ew

er
ag

e 
Se

rv
ic

e A
re

a 
of

 P
on

da
 C

ity
 



6 - 53 

Table 63.26 Diameter wise Length of Trunk Sewer and Branch Sewer 
Trunk Sewer (Gravity) 

Diameter (mm) 200 250 300 350 400 450 Total 

Length (m) 0 950 50 200 950 500 2,650 

Trunk Line (Pressure) 
Diameter (mm) 150 200 250 Total 

Length (m) 50 250 450 750 

Branch Sewer 
Diameter (mm) 150 Remarks 

Length (km) 24.1 201 ha, 120 m/ha 

 
(3) Pumping Station 
1) Pumping Station No. 1 
Pumping Station No.1 should be located on left bank of the main drainage, near the main bus 
terminal at the center of the City.  This pumping station should receive about half of the 
wastewater from proposed sewerage service area of the City.  The collected wastewater at this 
pumping station should be conveyed via a 250 mm diameter pressure main about 450 m to 
outfall manhole, which should finally flow to the STP by gravity. 
 
Another one manhole type pumping stations are proposed for sewage of trunk sewer as shown 
in Figure 63.7.  Design flows considered for this pumping station are presented in Table 63.27.  
The calculated capacities, requirements of pumps and pressure main for this pumping station are 
presented in Table 63.28. 
 
Table 63.27 Design Flow of Pumping Stations for Trunk Sewer 

Pumping Station 
Location 

(Node No.)
Design Flow (peak)

(lps) 
Remarks 

Pumping Station No. 1 8 69.6  

Pumping Station (MP-1) 3 49.0 Manhole type 

 
Table 63.28 Design of Pumping Stations and Pressure Mains for Trunk Sewer 